Page 1 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Deck Lift & Controls 2008 & Before

oy > IS
™ (] /7 . VY
~y / -

! e, WA

on

1 ;
AL e F, S @ N
/

A 5

\m\, /
SR
. S

(] N
>

L. ]

/ ' o \
. T
/ + . .
h «f
b L . /
/ W, < p ~ ]
_\ } L2 B _“L S b - 3
‘ 5/ ==
&, /

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Deck Lift & Controls 2008 & Before

Page 2 of 56

Ref#  Part Number Qty S/P/F  Description
1 603-04160B 1 S  Deck Lift Shaft Assembly
2 603-04322 1 Lapbar Lever RH
3 603-04324 1 Lapbar Lever LH
4  747-04651 1 Brake Rod
5 647-04099 1 S  Control Shaft
6 703-05387B 1 /P Lapbar Pivot Bracket
7  703-05396A 1 S  Brake Handle
8  703-05414A 1 Front Deck Hanger Bracket
9 703-05793A 1 Deck Lift Arm
10 703-06169 1 S  Lift Link Plate
11  710-0433 1 /P Hex Lock Screw, 1/4-20 x .62
12 710-3005 1 /P Hex Cap Screw,3/8-16 x 1.25
13  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
14  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
15 711-0832 1 S  Ferrule, 3/8 -24 x .375
16  712-0206 1 S  Hex Nut, 1/2-13
17  712-04063 1 /P Hex Flange Insert Lock Nut, 5/16-18
18 712-04064 1 /P Hex Flange Insert Lock Nut, 1/4-20
19  712-04065 1 /P Hex Flange Insert Lock Nut, 3/8-16
20 712-0431 1 S  Hex Flange Lock Nut, 3/8 -16
21  714-0104 1 S  Cotter Pin
22  716-0106 1 /P E-Ring, .625 Dia.
23  720-0311 1 Handle Grip
24  727-04141 1 Damper Cylinder
25  731-04735 1 Handle Grip
26  731-05732 1 Spacer, .62 x 1.0
27  731-05882 1 Hand Grip
28 732-0334 1 S  Compression Spring
29  732-0874 1 /P Torsion Spring
30 736-0270 1 /P Bell Washer, .265 x .75 x .062
31 736-0272 1 S  Flat Washer, .51 x 1.0 x .06
32 736-0275 1 S  Flat Washer, .344 x .688 x .065
33  736-3019 1 Flat Washer, .531 x 1.062 x .134
34  738-0143 1 /P Shoulder Screw, .498 x .340 x 3/8-16
35 738-0296 1 S  Shoulder Screw, .437 x .268 x 5/16-18
36 738-0507B 1 S  Shoulder Screw, .5 x .434 x 3/8-16
37 738-0572 1 S  Shoulder Screw, .374 x 1.16 x 1/4-20
38 738-0974 1 S  Shoulder Screw, .375 x .38 x 1/4-20
39 741-0225 1 S  Hex Flange Bearing
40 741-3074 1 Flange Bearing, .626 x .938 x .344
41  747-04225A 1 /P Lapbar Control Rod
42  747-04401A 1 Deck Front Hanger Rod
43  747-04637 1 Deck Lift Handle Rod
44  748-04169 1 Control Hub
45  750-04676 1 Spacer, .385 x .630 x .75

WWW.mymowerparts.com



Page 3 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Deck Lift & Controls 2009

Avﬂmmv\v \Ix_mwv
LA thmwwv\\\ )
nl_‘/ [y \ y 4
/ \\ / //
OO puenem Amﬂ /, \ \ //
=T o)/
i \mmv/, // S N

Ve o~
s
rn JNV\\ .

WWW.mymowerparts.com

/ \ ~”m l
AN [ * \‘ b
. ®
ST ®
&-- .vnmnmr( B SN
- ) BN
- A\\ / /ﬂ/
& AN
N N
/HW// MH \\ Jﬂ
//HN/ \ \\ Jrr
/X \ i ¢
<@ RN mw
< /Mnm w
e -
0" B o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Deck Lift & Controls 2009

Page 4 of 56

Ref#  Part Number Qty S/P/F  Description
1 603-04160B 1 S  Deck Lift Shaft Assembly
2  603-04322-0637 1 Lapbar Lever RH
3 603-04324-0637 1 Lapbar Lever LH
4  947-04065 1 /P Brake Rod
5 N/A 1 Control Shaft Order Ref No. 3
6 703-05387B 1 /P Lapbar Pivot Bracket
7  703-05396A-0637 1 /P Brake Handle
8  703-05414A-4021 1 Front Deck Hanger Bracket
9  703-05793A-4021 1 Deck Lift Arm
10 703-06096 1 Switch Actuator Bracket
11  703-06169-0637 1 /P Lift Link Plate
12 710-0347 1 /P Hex Screw, 3/8-16 x 1.75
13  710-0433 1 /P Hex Lock Screw, 1/4-20 x .62
14  710-3005 1 /P Hex Cap Screw, 3/8-16 x 1.25
15  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
16  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
17  911-0332 1 /P Clevis Pin, .50 x .78
18  912-0206 1 /P Hex Nut, 1/2-13
19 712-04063 1 /P Hex Flange Insert Lock Nut, 5/16-18
20 712-04064 1 /P Hex Flange Insert Lock Nut, 1/4-20
21  712-04065 1 /P Hex Flange Insert Lock Nut, 3/8-16
22  912-0431 1 /P Hex Flange Lock Nut, 3/8-16
23 912-3001 1 /P Jam Nut, 3/8-24
24  914-0104 1 /P Cotter Pin
25  914-04023 1 /P Cotter Pin
26 716-0106 1 /P E-Ring, .625 Dia.
27  720-0311 1 Handle Grip
28  723-04035 1 Rod End
29 727-04141 1 Damper Cylinder
30 731-04735 1 Handle Grip
31 731-05732 1 Spacer, .62 x 1.0
32  731-05882 1 Hand Grip
33 932-0334 1 /P Compression Spring
34  732-0874 1 /P Torsion Spring
35 736-0270 1 /P Bell Washer, .265 x .75 x .062
36 936-0272 1 /P Flat Washer, .51 x 1.0 x .06
37 936-0275 1 /P Flat Washer, .344 x .688 x .065
38 736-3019 1 Flat Washer, .531 x 1.062 x .134
39 738-0143 1 /P Shoulder Screw, .498 x .340 x 3/8-16
40  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
41  938-0507B 1 /P Shoulder Screw, .5 x .434 x 3/8-16
42  938-0572 1 /P Shoulder Screw, .374 x 1.16 x 1/4-20
43  938-0974 1 /P Shoulder Screw, .375 x .38 x 1/4-20
44  941-0225 1 /P Hex Flange Bearing
45  741-3074 1 Flange Bearing, .626 x .938 x .344
46  747-04401A 1 Deck Front Hanger Rod
47  747-04637 1 Deck Lift Handle Rod
48  747-05057 1 Lapbar Control Rod
49  948-0227A 1 /P Hex Flange Bearing
50 748-04169 1 Control Hub
51  750-04676 1 Spacer, .385 x .630 x .75
52  750-04776 1 Spacer, .380 x .625 x .265

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Electrical 2008 & Before

I
'

&WI\\V

|
/ !
-] /

P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Electrical 2008 & Before

Page 6 of 56

Ref#  Part Number Qty S/P/F  Description
1 710-0227 1 /P Hex Screw, #8-18 x .5
2 710-0599 1 /P Hex Screw, 1/4-20 x .5
3 710-3015 1 /P Hex Screw, 1/4-20 x .75
4  712-0271 1 /P Hex Nut, 1/4-20
5 725-04022B 1 S Hour Meter
6 725-04165 1 S Double Pole Neutral Switch
7 725-04174 1 S PTO Switch
8  725-04228 1 S  Ignition Switch
9 725-04363 1 Interlock Switch
10  725-1303 1 S  Outer Seat Swing Switch
11  725-1426A 1 S Solenoid
12 725-1439 1 Inner Seat Spring Switch
13  725-1745 1 S Key
14  725-1737A 1 S  Battery, 235 CCA
15  738-04237A 1 Shoulder Screw, #10-32 x .500
16 726-0278 1 Insulator Boss Plate
17  726-0279 1 Insulator Plate
18 726-0470 1 Cable Tie
19 703-05894 1 S Batter Holdown
20 731-0511 1 /[P Trim Strip
21  710-0653 1 /P Hex Screw, 1/4-20 x .375
925-04621A 1 /P Wiring Harness Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 56

WWW.mymowerparts.com

RZT42 Kohler 17AE2ACG (2008 - 2009)

Electrical 2009




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Electrical 2009

Page 8 of 56

Ref#  Part Number Qty S/P/F  Description
1 710-0599 1 /P Hex Screw, 1/4-20 x .5
2 710-3015 1 /P Hex Screw, 1/4-20 x .75
3 712-0271 1 /P Hex Nut, 1/4-20
4 925-04022B 1 /P Hour Meter
5 925-04165 1 /P Double Pole - Neutral Switch
6 925-04174 1 /P PTO Switch
7  925-04228 1 /P Ignition Switch
8 725-04363 1 Interlock Switch
9 725-04439 1 Solenoid
10 925-1745 1 S Key
11 925-1707D 1 /P Battery, 235 CCA
12 738-04237A 1 Shoulder Screw, #10-32 x .500
13  726-0470 1 Cable Tie
14 703-05894-0637 1 /P Batter Hold-down
15 731-0511 1 /P Trim Strip
16  710-0653 1 /P Hex Screw, 1/4-20 x .375
17  925-04040 1 /P Seat Switch
925-04847A 1 S  Wiring Harness Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Air Filter

R
A//M/ ///

/
nv /

/

o

N
A

lll/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 10 of 56
Engine Air Filter

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-04-S 1 Air Cleaner Cover
2 KH-25-341-05-S 1 Cover Knob
3 KH-20-083-03-S 1 S Pre-Cleaner Element
4 KH-20-083-02-S 1 S  Air Cleaner Element
5 KH-20-094-01-S 1 S  Air Cleaner Base Kit (Includes 6)
6 KH-12-041-02 1 /P Air Cleaner Base Gasket
7  KH-M-641060-S 1 /P Hex Flange Nut, M6 x 1.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 56

u—

0y
[

-
>

\ =

g, AN

2 NN A

7 ma m..ﬁ“%ﬂ/ww A
PN
&\ f u NN \

9 NN
TN
2aN
U~

==

S=EATEES

]

G
()

STz
S

5

s e
R e S R R R e

P s
A

B TATAT A

A

(o]

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Blower Housing & Baffles

{
\“u\“nu ...A/
\_unun“numm,/ _ » mw\

a

I
I pat

™
A

\\\ NN

\
\
e/

i

/

o \

\
A\
//

\
\

\

\

\

AN -
/””/ llll\Vy/...IIIII \\\
NN -
/” ™\ e ™ // \,
”/ // //
/”/ // N
NS N
N ot
/// N\, /
NN ////
AN O\
AN AN
N O\
N \
N N
W\ \
NS ///
AN \
N,
//,/
,//,//
AN
///(\

)

et

i
an\ -

\
,”

/

‘-n-llllll

s E————

J

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Blower Housing & Baffles

Page 12 of 56

Ref#  Part Number Qty S/P/F  Description
1 KH-20-755-11-S 1 Blower Housing & Guard (Inc. 2-4)
2  KH-24-086-41 1 Phillips Head Screw, #11-16 X 1/2"
3  KH-20-314-06-S 1 Fixed Guard
4  KH-20-086-06-S 1 /P Shd Thd Frm Screw, M6 X 1 X 26

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)
Engine Connections 2008 & Before

4 A

\ R

\\\
— mn—— »,_ﬂ .. Ik.\“, )
AR
, [eal
©
|/ \\
\ \ /

\IAM n.,
- V —--@a=—p
/,

,/

(=]

P!
Wiz

Yoo 0

h Pl "
/ 3 - |I|_w/|/.| f——— gl ,II\
/_.ﬂ mv \ - “. \

T ||_v.||w.|.|..N....nuA T
\. /

Sl
%y

¢
o ”mw 3
= Hnu_./ ——
// HM_ IllviM“\ Wm_ul o
ﬂﬁui - .mT v, \ . ...NB N =L . e ! V\

N7 .m
\w

™~

IIIV.PII

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Connections 2008 & Before

Page 14 of 56

Ref#  Part Number Qty S/P/F  Description
1 703-05441A 1 /P Muffler Mounting Bracket
2 703-05870 1 Muffler Tube Heat Shield
3 710-0227 1 /P Hex Washer Head Screw, #8-18 x .5
4 710-1017 1 /P Hex Washer Head Screw, 1/4-14 x
5 710-0599 1 /P Hex Washer Head Screw, 1/4-20 x .5
6 710-1315 1 /P Hex Washer Head Screw, 3/8 -16 x 1.25
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
8 710-3157A 1 /P Hex Cap Lock Screw,7/16-20 x 3.25
9 710-3217 1 /[P Truss Head Machine Screw, #8-32 x .375
10 712-0142 1 /P Hex Nut, #8-32
11 712-0271 1 /P Hex Sems Nut, 1/4-20
12 712-04063 1 /P Hex Insert Flange Lock Nut, 5/16-18
13  717-04376A 1 S  Electric PTO Clutch Assembly
14 726-0205 1 /P Hose Clamp
15 731-04914 1 /[P Throttle Control Knob
16 736-0148 1 /P External Tooth Lock Washer, 3/8
17 736-0171 1 S Lock Washer, 7/16
18 736-0277 1 Flat Washer, 1.031 x 1.62 x .095
19 736-3008 1 S Flat Washer, .344 x .75 x .12
20 746-04161 1 S  Throttle Cable, 39.0 Lg
21  751-0564B 1 /P Muffler Deflector
22  751-0617A 1 S  Muffler
23  751-10692 1 Fuel Tank
24  751-10251 1 Exhaust Pipe
25  751-10349 1 Low Permeation Fuel Hose
26 751-10517 1 S Oil Drain Valve
27  753-05969 1 Fuel Cap Replaces 751-10703, in this
application only
28  751-3142 1 Oil Drain Valve Cap
29 751-3141 1 S  Oil Drain Extension Hose
30 756-04376 1 Drive Pulley Replaces 756-0978B, in this

application only

WWW.mymowerparts.com



Page 15 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Connections 2009

/ W
/ )
K . ~ \\
/ . \ ~ lwr
| ) ) B
\ ~ A \ 0> - !:,.
.4/ . [
A.. [ ]
\, '
_/,,
N s
.,,,
,/, .
| R — ',
\©
N //

P WA Vl_ ) -N‘
AR \,mm NN ._‘m

\ N

\ g,\um,

WWW.mymowerparts.com

Lo
0 .//




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Engine Connections 2009

Page 16 of 56

Ref#  Part Number Qty S/P/F  Description

1 703-05441A 1 /P Muffler Mounting Bracket
2 703-05870 1 Muffler Tube Heat Shield
3 710-0227 1 /P Hex Washer Head Screw, #8-18 x .5
4 710-1017 1 /P Hex Washer Head Screw, 1/4-14 x
5 710-0599 1 /P Hex Washer Head Screw, 1/4-20 x .5
6 710-1315 1 /P Hex Washer Head Screw, 3/8-16 x 1.25
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
8 710-3157A 1 /P Hex Cap Lock Screw, 7/16-20 x 3.25
9 710-3217 1 /[P Truss Head Machine Screw, #8-32 x .375

10 712-0142 1 /P Hex Nut, #8-32

11 712-0271 1 /P Hex Sems Nut, 1/4-20

12 712-04063 1 /P Hex Insert Flange Lock Nut, 5/16-18

13  917-04376A 1 /P Electric PTO Clutch Assembly

14 726-0205 1 /P Hose Clamp

15 731-04914 1 /[P Throttle Control Knob

16 736-0148 1 /P External Tooth Lock Washer, 3/8

17 936-0171 1 /P Lock Washer, 7/16

18 736-0277 1 Flat Washer, 1.031 x 1.62 x .095

19 936-3008 1 /P Flat Washer, .344 x .75 x .12

20 746-04161 1 S  Throttle Cable, 39.0 Lg

21  751-0564B 1 /P Muffler Deflector

22  751-0617C 1 /P Muffler

23  751-10692 1 Fuel Tank

23  935-0149 1 /P Fuel Tank Bushing

23  751-10442 1 Fuel Pick-Up Fitting

23 751-10692 1 Fuel Tank

23  751-10703 1 S  Fuel Cap

24  751-10251 1 Exhaust Pipe

25  751-10349 1 Low Permeation Fuel Hose

26 951-10517A 1 /P Oil Drain Valve

27  751-3141-14 1 /P Qil Drain Extension Hose

28  756-04376 1 Drive Pulley

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Controls

o
mw"w TE—

N\
7\
\, gl
/ o\ .
/ 4, // .,
\\ X N N
/ €
fro
VA PN AN
[l CO 8T N
/ 2&@ s N \,
/N M @)
\\ / @e /”/ A)w/,v M%w //
/ N\ QL e% A\
/ NS
MR / \ 7 »/// SN e \\
./ \ o A // \“v /
N/ (& ,/ A e /
V JMIU N // ﬂ/ e
/ G\ V /
/ @ N\ / /
/ ~ ¢ /
/ N T ! /
S Wy
/ [ SRR \.w ,a/ /
\\ P \,,)wu A/Mﬂb @ /
/ _ N /
\ ﬂ#uuu\\ \
\ il K \
o AL Y
JeS F
[N\ € /
// . - -] \\
/// / \\
// “NWWWWIIIIIII.,G; \\
A,AWI /,/ //U \
- /// Amwu, \ / W
mmWMMM““.ﬂuMWW !.m ...Illll."“"
« NS,
\\/ww mumwww N\ ~
h 2,/ QNG -
\ @
,”/ //
/7/”/ l!)J,
AN .-
///,/
AN
AN
/ﬂ/
\\\\
.

. )
==

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Engine Controls

Page 18 of 56

Ref#  Part Number Qty S/P/F  Description

1  KH-20-536-05-S 1 /P Speed Cntrl. Ass. Kit (Inc. 2, 3 & 6-9)
2  KH-20-086-10-S 1 Phl Thd Frm Screw, M4 X 0.7 X 25
3  KH-12-089-11 1 S  Speed Control Spring (Short)
4  KH-12-237-01 1 Cable Clamp
5 KH-M-545016-S 1 /P Flg Thd Frm Screw, M5 X 0.8 X 16
6 KH-M-664020-S 1 Lbd Skt Screw, M6 x 1.0 x 20
7 KH-12-089-11 1 S  Speed Control Spring (Short)
8 KH-20-086-10-S 1 Phl Thd Frm Screw, M4 X 0.7 X 25
9 KH-20-089-11-S 1 /P Governor Spring

10 KH-20-090-02-S 1 S  Governor Lever

11  KH-52-211-04 1 Rd Hd Sqg Nck Bolt, 1/4-20 X 1"

12 KH-X-22-11-S 1 Internal Tooth Lock Washer, 1/4"

13  KH-12-100-07 1 Hex Flange Nut, 1/4-20"

14  KH-25-158-11 1 /P Throttle Linkage Bushing

15 KH-20-079-07-S 1 /P Throttle Linkage

16  KH-25-158-08 1 /P Linkage Retaining Bushing

17 KH-20-089-10-S 1 Linkage Spring

18 KH-20-079-05-S 1 Choke Linkage

WWW.mymowerparts.com



Page 19 of 56

(=)

T

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Crankcase

2 f
g AN [
LMYy s (P SN
— L 5 lII \vw \p— \ )H_h”u/ﬂ -\ \m J ol r~ L_
N/ /4n\ NN 5 -
Mo g /Mum\ /1 /e/Q.Jv NS 2 ) w! mw\\
e '  — N -”-H-”-,._ ¢
] :x. ] P~ N / N .«m,/
0l OWiER ; ~ ., ymmn o= \sJ\h\w 7 A\@ B M,“/ i /MHHH!
W, = d . - - \ =t :L, ( \
A, : R-TAaS ) A I
e | —— o b _\ = \
//, py TNM:A
e i /g,. llllllllllll 7SR
PN } MWU/MWW — nuHHHHHHA k@w / vmwm l//ﬂ
e~ mmw yo= — ﬁ/ / \‘mww\wwwm
g )= NNl . =] N7/
ks W=7 - /1 WP N B A N Nl e
oy f.«\‘mnw... s_@ Y |lg ) du@ 4 @M/ /mwm B/ cmww\\
- N’ \._ = 2
= 'l ‘@ /ﬁ/@ﬁuq%\ —
= 00 _\
e~ o~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Engine Crankcase

Page 20 of 56

Ref#  Part Number Qty S/P/F  Description
1 N/A 1 Crankcase (USE KH-20-522-01)
1 KH-20-522-01 1 S  Short Block not shown
2 KH-25-139-57-S 1 /P Square Head Pipe Plug, 3/8 "
3  KH-20-032-01-S 1 /P Oil Seal
4  KH-20-067-04-S 1 S  Connecting Rod
5 KH-20-874-01-S 1 Piston w/ Ring Set Kit (Inc. 6 & 7)
6 KH-20-108-01-S 1 S Ring Set (94mm)
7  KH-20-018-04-S 1 Piston Pin Retainer
8 KH-20-123-02-S 1 Drainback Tube
9 KH-20-380-16-S 1 Locating Pin Kit
10 KH-20-186-02-S 1 S  Balance Weight Linkage
11  KH-12-154-05 1 Hitch Pin Clip
12 KH-M-631015-S 1 Flat Washer 6mm
13  KH-X-25-102-S 1 /P Flat Washer, 1/4"
14  KH-20-144-02-S 1 Governor Cross Shaft
15 KH-20-393-02-S 1 Oil Pump Assembly Kit (Inc. 16 & 17)
16  KH-20-112-02-S 1 Oil Pump Screw Spacer
17  KH-20-086-13-S 1 Oil pump Screw
18 KH-20-144-11-S 1 /P Cam Center Shaft Kit
19 KH-20-468-08-S 1 Thrust Washer
20 KH-20-090-01-S 1 Cam Lever Assembly Kit
21  KH-20-086-06-S 1 /P Shd Thd Frm Screw, M6 x 1 x 26
22  KH-20-010-04-S 1 /P Camshaft Assembly Kit (Inc. 23-25)
23  KH-20-089-06-S 1 ACR Spring
24  KH-20-044-16-S 1 ACR Weight
25 KH-20-468-03-S 1 ACR Thrust Washer
26  KH-20-010-04-S 1 /P Camshaft Assembly Kit (Inc. 27)
27  KH-20-468-03-S 1 ACR Thrust Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Fuel System

1

¢

.

um o~
/7

/ /
C§—
0 — T @
L ~ \A
%W .1!III...III mu \\ ._
\,Vv & &
7
N \m.,.m\m.
&/ mmm“R 9
AN A7
Gy g
\\\ = Amwv A)//
“ o \\ - e ///I//
(] n”u -~ /IV ™
e \\\\
\\\\WM\\\\

.

(=]
==

Y

N

o //(m,

\,mw,,, A

s - Ny l/

O

BD m Y FI..V /
RS

N e panaw /
— AN A
S /rum/v,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Engine Fuel System

Page 22 of 56

Ref#  Part Number Qty S/P/F  Description
1 KH-20-041-18-S 1 Heat Deflector Gasket
2 KH-20-332-01-S 1 Intake Port Insert
3 KH-20-072-07-S 1 Carburetor Stud
4 KH-20-265-07-S 1 S Heat Deflector Kit
5 KH-M-651020-S 1 Flg Screw, M6 x 1.0 x 20
6 KH-20-853-33-S 1 /P Carburetor Kit (Inc. 7 & 8)
7 KH-12-041-01 1 /P Carburetor Gasket
8 KH-12-041-02 1 /P Air Cleaner Base Gasket
9 KH-20-072-05-S 1 Stud, M6 X 1.0 X 100
10 KH-M-641060-S 1 /P Flg Nut, M6 X 1.0
11  KH-25-111-34-S 1 Fuel Line, 24"
12  KH-25-237-14-S 1 /P Spring Hose Clamp, 1/2"
13  KH-24-393-16 1 /P Fuel Pump
14  KH-47-154-01-S 1 /P Cable Clip
15 KH-M-445010 1 Thrd Frm Screw, M4 X 0.7 X 10
16  KH-25-050-22-S 1 S  Fuel Filter
17 KH-12-353-10 1 Fuel Line
KH-25-454-05-S 1 Tie (Not Shown)
KH-X-22-11 1 Internal Tooth Lock Washer, 1/4" (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Head Valve Breather

P

R\
\
/NNH
2l /”,/
N
\\ \\
A\ N
A
N\ .
e l..ll/
/ﬂ \\ Q\“nuuv Q v

& /

/AN
mw\“umw.y W//IVW
(RN \k%w

’ G 4 e
N NP
(V. Ve d \NX%WN\“\
— Wm&“\n\\\ o
N Nm
i S
‘s _NMNN mwm
A\ \ e
D ,\\W
- /mww ) .ﬂwa
o~ [ Y
“T.u_.\ [a e &mmw
=" _®
T
Lo i \\
(=Y A
.1-\‘\
5
\\\ \hm(\\
A“I. ‘ ‘\\ o
v
\\\\
-~
- .
_l.i“lil...i. €

o

e,
2
A
..1..||...||/Ww

s
Awef,, L
(&‘ ‘\L\\\ P

T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Head Valve Breather

Page 24 of 56

Ref#  Part Number Qty S/P/F  Description
1 KH-20-096-07-S 1 S  Valve Cover Kit (Inc. 2)
2 KH-20-041-13-S 1 /P Valve Cover Gasket
3  KH-M-645020-S 1 /P Flg Thd Frm Screw, M6 x 1.0 x 20
4  KH-20-326-20-S 1 /P Breather Hose
5 KH-20-599-02-S 1 S  Rocker Arm Pivot (Inc. 6)
6 KH-20-086-04-S 1 Set Screw
7 KH-20-186-01-S 1 Rocker Arm
8 KH-20-072-08-S 1 /P Rocker Stud
9  KH-20-146-03-S 1 Push Rod Guide Plate
10 KH-20-062-01-S 1 /P Retainer Lock
11  KH-20-173-01-S 1 /P Valve Spring Cap
12 KH-20-089-03-S 1 Valve Spring
13  KH-20-086-02-S 1 /P Flg Screw, M10 x 1.5 x 80
14  KH-12-468-05 1 Flat Washer, 13/32"
15 KH-20-318-07-S 1 S  Cylinder Head Assembly
16 KH-20-016-01-S 1 /P Exhaust Valve
17 KH-20-017-01-S 1 Intake Valve
18 KH-20-841-01-S 1 /P Cylinder Hd. Gasket (Inc. 2, 13 & 14)
19 KH-20-411-04-S 1 /P Push Rod

WWW.mymowerparts.com



Page 25 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Ignition & Electrical

lnII--

Y N\
AM%W“/V. \
===
. ,, S &
.,/ ” ATOTTO, _nxn. S QL MWVW
g o mw._u , ! =)} ——
\ R, \ |
PN \\Aﬁ , A YN\ \ w ,,
ABE fs Y m v ANNG
AT\ f o &\ L e
\“NW%“ VAN N\ ,[mm. Bm
h mm‘mmwmm@mmmmmmm M W/ B .Aw
Nw. _‘, " A | ”:w = o ,\\\.1., 0 0 u“"
1 m“ mwmmw_ww‘ ] {| @D 0 e | Lol | Wmm_
ey |7 SR\
ay A . o=t / 3
\ @m;mmmm 5/ | SV \" s
w7 [ V=T "INy
= A .- ) et
/. d,,. Az

i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Ignition & Electrical

Page 26 of 56

Ref#  Part Number Qty S/P/F  Description
1 KH-20-162-02-S 1 Grass Screen
2  KH-25-086-125-S 1 Flg Screw, M10 x 1.5 x 45
3  KH-25-468-09-S 1 Flat Washer, 13/32"
4  KH-20-146-05-S 1 /P Fan Mounting Plate
5 KH-20-157-01-S 1 Fan
6 KH-X-42-15 1 /P Key, 3/16" x 5/8 "
7  KH-20-025-40-S 1 /P Flywheel
8 KH-20-086-22-S 1 S Skt Thd Frm Screw, M5 x 0.8 x 25
9 KH-20-154-04-S 1 Sator Wire Clip
10 KH-237878 1 /P 15 Amp Stator Kit
11  KH-25-155-41-S 1 /P Connector (3 Contact)
12 KH-M-545020-S 1 Flg Thd Frm Screw, M5 x 0.8 x 20
13  KH-41-403-10-S 1 /P Rectifer-Regulator
14  KH-12-132-02 1 S  Spark Plug
15 KH-20-584-03-S 1 /P Ignition Module
16  KH-M-561025-S 1 Skt Thd Frm Screw, M5 x 0.8 x 25
KH-20-237-01-S 1 Cable Clamp (Not Shown)
KH-20-176-09-S 1 Wiring Harness (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Oil Pan & Lubrication

.00/ (

.AAT_ -llll-.-llll\l
-

P
\“)/0

W
L

o7 =
-J\‘ & \ \‘
/ g
\
A\ \\‘ N\ %
D@
W o /‘@F\ ] _ Rhﬁ@ —
Y Yy \ A\ YN
) Y‘ \N J N/ r\ A\
. Innn“klllllllll._.i\ \
W{lnn,m 2 \1 //
7N 4
I /

&

M~

Gh

/T
\

)

/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 28 of 56
Engine Oil Pan & Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KH-20-040-03-S 1 S  Dipstick w/ 2 O-Rings (Inc. 2)
2 KH-20-153-01-S 1 O-Ring
3  KH-20-009-21-S 1 Closure Plate Assembly Kit
4  KH-25-139-60-S 1 /P CTSK Pipe Plug, 1/8 "
5 KH-52-050-02-S 1 /P Oil Filter
6 KH-20-041-01-S 1 /P Closure Plate Gasket
7  KH-20-096-02-S 1 Oil Passage Cover Kit (Inc. 8)
8 KH-20-041-02-S 1 Oil Passage Gasket
9  KH-20-144-03-S 1 Governor Cross Shaft
10 KH-25-310-01-S 1 S  Governor Gear Kit (Inc. 11)
11 KH-12-380-01 1 /P Governor Regulating Pin
12 KH-M-545013-S 1 Flg Thd Frm Screw, M5 x 0.8 x 13
13  KH-25-086-127-S 1 Hex Flange Screw, 1/2 Dog Point
14  KH-20-032-01-S 1 /P Oil Seal
15  KH-25-099-27-S 1 /P Oil Pressure Switch
16  KH-25-155-02 1 /P 90 Connector Hose

WWW.mymowerparts.com



Page 29 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Starting System

- e ——————— A S —————— s e —— T ——-
o \ll.-.fll...ﬂ v IIIIMUv o ol .Il e Ui ot ", — B,

s S —_— i s
“““nunummmunnls..i/”/// NS
, Jjﬁﬁﬁxm /unn/ /HNHH// /ﬂﬂﬁ/
.mk,vkv\vkgkﬁ .ﬁ._nunu/ /ﬂ/ //,/ //
/ \ \v\... R\ N\ /,// .uuuuuuuuvr
- knnnnmmmnmm/..“nmwuu/ // | A/ \ \ A‘ /.
WAVATHANGE AR \
S9N AN \ O
S ,nn.. .\\nm.nll. y \ / ] , ,, //l IIIIIIII o
[ \
‘):/ \

M ) )
Y f\ J SN
_mnn/v e \V_ |||mmm|“N“u“ \ \ \
.mmmw \1J,ﬂ| rlnlmul..w\\\\ \A/
\

\
\
= \ \ N , ,/ , N 2
VN //// nn“uww C v\ ||||| ,
/

. \n“\i.i\\ Y \ / \\ / \ \\
N Ammunmnn\, ,Huvxn\.y \“\ \\\ / \\
A\\,ﬁ.,,/ \ N\ = V4 \\H f \“ f
_ﬂ_f\v Wr“uv Illl A( mmmt&bﬁu vkv.ilkm‘ V4 \\\ \\ \\ “\
1xm!\ \“\ S e \VllV\ S P v/
nst? =i R \V\
/ \—r 7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Engine Starting System

Page 30 of 56

Ref#  Part Number Qty S/P/F  Description

1 KH-20-098-05-S 1 S  Starter Assembly

2  KH-25-100-31-S 1 Free Spinning Flg Nut, #10-24

3  KH-12-100-07 1 Hex Flg Nut, 1/4-20"
KH-12-221-02-S 1 Brush Kit (Not Shown)
KH-20-211-02-S 1 Thru Bolt (Not Shown)
KH-20-227-01-S 1 Drive End Cap (Not Shown)
KH-20-755-12-S 1 Drive Kit (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 56

WWW.mymowerparts.com

RZT42 Kohler 17AE2ACG (2008 - 2009)

Frame & Drive ldler Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 32 of 56
Frame & Drive ldler Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-04691-4021 1 /P Frame Assembly
2  703-05829 1 /P Drive Idler Arm
3  710-0520 1 /P Hex Screw, 3/8-16 x 1.5
4  710-3005 1 /P Hex Screw, 3/8 -16 x 1.25
5 712-04065 1 /P Flange Nut, 3/8 -16
6 732-0626 1 Extension Spring, .75 x 5.06
7  736-0300 1 S  Flat Washer, .408 x .875 x .059
8  738-04058 1 Shoulder Spacer, .39 x1.0x.7
9  738-04162A 1 /P Shoulder Spacer, .884 x .19
10 756-04129 1 S Idler Pulley, 4.25 Dia.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Front Axle

<D

-

<0

(]

/

= - =) s

—

o~

“

o

/'

2

e, |
S

\
..

=

J—
ZZESTIIN

ST N
Annv mev

e
e
=T

/,

N

,
;

Ve

l/\\\ \uxn\
N A \“““\\
e oty
N i el

A

%

3/

e — gy,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Page 34 of 56

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-04148C 1 Front Pivot Axle
2 603-04308 1 Castor Wheel Bracket
3  634-04212A 1 S  Wheel Assembly, 11.0 x 4.0 x 5.0
3  734-0255 1 S  AirValve Not shown
4  710-04186 1 /P Hex Lock Screw, 1/2-13 x 1.25
5 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
6 711-04228 1 S  Axle Shaft
7  712-3022 1 /P Hex Lock Nut, 1/2-13
8  731-05500 1 Flange Bearing, 1.0 x 1.246
9 736-0169 1 S  Lock Washer, 3/8
10 736-0227 1 S  Flat Washer, .39 x 1.5x.134
11 736-0250 1 /P Flat Washer, 1.0 x 1.75 x .107
12 737-3000 1 S  Lube Fitting, 3/16 Drive
13  738-04182A 1 /P Shoulder Screw, .75 x 4.75 x 7/16-14
14  741-0516B 1 /P Flange Bearing, .76 x 1.0 x 1.2
15 741-0990B 1 /P Flange Bearing, .76 ID w/Lube Ftg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 35 of 56
Label Map

,
~4
-~
~f
favd
Dy s‘,
&
o0
&%

R
m
TRRCIORIREIRROARRSRIRRRERRS

D

SR Chin e N
SN
& R

- NN
\\\\\\“‘
aa;;h; s
N‘\\\\\\\\\\

RS AR U N

=
R
f
iy
RN
A

N Y
o TH_HR R
- N N
™ AN T aas
N A R \\\ @
N AT . N % mm
AN ‘\\\\\\\\\\\\\\\\\ R \\\\\\\\\\\ Y3 A e R e T A A M A R R
- \\,§\\\\ R NN mmmmmmm“
N \ T R —_ T R A N N N et
R T R H =SS N N =5 m‘m\\w
e R N, N W—..-———-—
Y A Y
XN \ §\\ e \~‘\“‘\\\\\\\\\\\\\\\\\\\
\\\\\\\\\\\\\\\‘&\\m ‘\\\\\\\\\\ \\\
A TR -, N\ ‘\;“1 \\\\\\\‘\\\
T T _r—, O aaaa 11
\\\\} ST TR T \ R TS
W Ak R aaaa @y as AL Ny
AT \\\\\\v\\\“\\\\\\\\\\\\\\\\\\\\&\\\\ e ‘\k\\}‘ ~~~AT7 NN -
SRR R R R ™ ROV, =
TARNERRERNS _ T \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ R} 1L et R N NN Ny s
SRR THTH NN \\\\\\\\_\\\\\\\‘\\ Y ﬁ\ .\“\\%\\\\3.\“, \“:\\\\)\\\\m\‘ Y
TRy »\\\\\‘\\\\\\\\\\\\\\\\\ - SRR \\\9\\\\\“\“‘ N ‘\\\\§;\\‘¢‘\\\\\\wg \ TFIINTIS
RN AN \\\\\\\\\\\\\\\\\ M \\\\\\\\\\\\\\\ WO MSS™ frrE e Y
NIRRT R ey
W \\\\\\\\\\\\‘&\ R
N ES
N

I \\\.“\\\“\\\‘

N A\\\\\\\\\_ \\\\\\\ \\\\\ Ak
‘\\\\\\\ A A NN \\\\\‘\\\\\\\\\
R §\\\\\ AR i SN N \\\‘
N

TN Rt A\\\\\\\\ NN
RN N A
\\\\\\\\\\\\\\\\\\\\\\\\\“ ittt S aan
\\\\}\\\\\\\\\\\\

RN ““\\\\\\\\\\\\\\\\\\\Q\\\ NN ]

R R R R

RN T T _ T ;.-
‘\\\\\\ \}\\}‘\\\

NN \\\\ N
\\\ \\\\\\\\\\\\

NN

m\m\\\

\\\\\\\\\\\\\\\ X
N X
\\\\\ N N
X AN
AN
X
RN
RN
X
Xy
AN re
AN »
L ¥ - N\ e
| PN X P T, e
e v 2 ~ N CEMEdr QR
4’/!“4‘1‘}3_3‘} N

AN

Gnamt o Vaariaaid

T ST
AR R T N TN naasSs
AT RHIHIH TR R AR R RS Y

i
&
e

iﬁ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 36 of 56
Label Map
Ref#  Part Number Qty S/P/F  Description
1 777122885 1 LABEL-HOUR METER LH POD
2 777122887 1 LABEL-THROTT/CHOKE LH POD
3 777122888 1 LABEL-FUEL LEVEL LH POD
4  777D11853 1 LABEL-CUB CADET RZT RH POD
5 777D11852 1 LABEL-CUB CADET RZT LH POD
6 777D10716 1 LABEL-FRONT FRAME CUB CADET
7  777D10632 1 LABEL-RZT 42 AXLE PIVOT
8 777122764 1 LABEL-PARK BRAKE
9 777532978 1 LABEL-COMMON WARNING
10 777122763 1 LABEL-HANDLE HEIGHT
11  777S30503 1 /P LABEL-DANGER CHUTE
12 777S32599 1 LABEL-RZT DECK WARNG CURVE
13  777D11854 1 LABEL-CYCLO CUT 42"
14 777122281 1 S LABEL-BELT ROUTE
15 777D10624 1 LABEL-RIDER:DECK WASH CUB
16 777122489 1 LABEL-TRNMSN RELEASE
17 777122679 1 LABEL-CHECK ENG OIL
18 777D10717 1 LABEL-REAR FRAME CUB CADET
19 777122884 1 LABEL-START INSTR RH POD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Mower Deck

o
"
"
e’

() .A

o
N
/ /

o~y
$ A
9 ¢ o

1 @w% |

@ 10 Y 6) a9

@mv w (w\a_b Ar Wmm mmw_,%wm — /Acw L] (@v

] LA -~

fl _n__“ N _Mw \\

\
@®p  a» -

o)

PN —

\
AL
N

St

s

)

i

o \Vly - ‘./‘ w\
= LY k'
IIIH/ / \/
. W VAN \
,ﬂ\\i&i...llnuuuv_.l. N/ w N

. /

o —

e~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 38 of 56
Mower Deck
Ref#  Part Number Qty S/P/F  Description
1 603-04156 1 Deck Lift Bracket
2 603-04335C 1 Deck Housing
3 618-0624 1 S  Spindle Assembly
4  703-05824B 1 /P ldler Arm
5 710-0347 1 /P Hex Cap Screw, 3/8 -16 x 1.75
6 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
7  710-0599 1 /P Hex Washer Head Screw, 1/4-20 x .5
8 710-04484 1 Hex Washer Head Screw, 5/16-18 x .75
9 710-0726 1 /P Hex Washer Head Screw, 5/16-12 x .75
10 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
11  710-3005 1 /P Hex Cap Screw, 3/8-16 x 1.25
12 710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
13  711-04069 1 S  Grass Catcher Pin, 1/4-20
14  712-0324 1 /P Hex Insert Lock Nut, 1/4-20
15 712-04064 1 /P Hex Insert Flange Lock Nut, 1/4-20
16  712-04065 1 /P Hex Insert Flange Lock Nut, 3/8 -16
17 712-0417A 1 /P Hex Flange Nut, 5/8 -18
18  712-0429 1 S  HexlInsert Lock, 5/16-18
19 712-0431 1 S  Hex Flange Lock Nut, 3/8-16
20 712-0641 1 S  Hex Nut, M16-1.5
21  712-3010 1 S  Hex Nut, 5/16-18
22  714-0470 1 S Cotter Pin,1/8 x 1.25
23  717-04074 1 S  Deck Adjustment Gear
24  721-04041 1 S  Water Nozzle Adapter
25  726-0233 1 /P Push Nut, .25 x .5
26  731-1032B 1 S  Discharge Chute Assembly
27  731-2231B 1 /P Belt Cover
28  732-0306 1 S  Compression Spring
29  732-04609 1 Extension Spring, .94 Dia. x 6.74
30  734-04155 1 Deck Ball Wheel, 5.0
31 736-0119 1 S  Lock Washer, 5/16
32  736-0225 1 /P Lock Washer
33 736-3072 1 /P Flat Washer, .38 x .93 x .11
34  737-04003C 1 S  Deck Water Nozzle
35 738-04162A 1 /P Shoulder Spacer, .884 x .19
36  738-3056 1 S  Shoulder Screw, .5 x 2.5 x 3/8 -16
37 942-0616A 1 /P Blade, 3in1,21.23
38 747-1116 1 /P Deck Hanger Rod
39 754-04137 1 S V-Belt Type A Secx 114.1
40  756-04129 1 S Idler Pulley, 4.25 Dia
41  783-1146A 1 S  Deck Skirt
42  738-1010A 1 /P Spindle Shatft, 5.75
43  741-0919 1 S Ball Bearing
44  748-0433 1 Spacer, .820 x 1.15 x .73
45  750-1000 1 Spacer, .8 x 1.10 x 1.322
46 756-1227 1 S Deck Pulley, 6.3 Dia
47  N/A 1 Chute Deflector (Order Ref No. 26)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 56

24 ~
( /
A
\ ﬁ//A/ SR
N, / //M /

\ (@) J P/

> e ﬂ -y / \
; A ;o / L/
N\ ) —

ﬁ.wri wwﬂ, VS = \

N/
P/ ‘,. . A/ Py a WA | - @ ﬁL&w‘l .\.‘_vjix!.

. Vs 7
\\vaféef\ N £ q%h,\m\\ /

O Rl‘\\‘ — ﬁﬁ &2 me A !
74 @1 @ A; @@ @ s 7L
o friotototed S e NS

/ 4
\\@ b & § @1 & A; .9\\ “u . F\JW\ANLI i m\ix\;}\:\:é

i

\Mve_nwfie@@\ /el %?@\\ /)

K rgm o bo Priet/ yetw///
/Mv e AWM .Mvw\e Mv \\ o~ \iwA o Dw P \A \ A\ .\
= A:AWXW\.@_ h O A
o \ g i:fiz,;\

&% \
nma @mﬁ

AN
Miyww/v I@V

7ING

A

/

FRAVE SHOWN —

[ S5 28 21

UNLY

RZT42 Kohler 17AE2ACG (2008 - 2009)

Operators Platform 2008 & Before

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Operators Platform 2008 & Before

Page 40 of 56

Ref#  Part Number Qty S/P/F  Description
1 603-04447A 1 Seat Box Frame
2 603-04564 1 Left Hand Console Bracket
3 703-05373B 1 Foot Rest Bracket
4  703-05894 1 S  Battery Hold Down Bracket
5 703-06451 1 Right Hand Console Bracket
6 703-06623 1 S  Fuel Tank Support Bracket
7  710-0599 1 /P Hex Screw, 1/4-20 x .500
8 710-0604A 1 /P Hex Screw, 5/16-18 x .625
9 710-0726 1 /P Hex Screw, 5/16-12 x .75
10 710-0788 1 /P Hex Screw, 1/4-20 x 1.5
11  710-0895 1 Hex Screw, 1/4-15 x .75
12 710-1260A 1 /P Hex Screw, 5/16-18 x .75
13  710-3008 1 /P Hex Screw, 5/16-18 x .75
14  712-0298 1 S  Hex Nut, 1/4-20
15  712-04063 1 /P Flange Lock Nut 5/16-18
16  712-04092 1 U-Type Nut 1/4
17  726-3046 1 /P Ratchet Clip
18  731-0511 1 /[P Trim Strip
19 731-06233 1 Right Hand Console
20 731-06263 1 S Left Hand Console
21  732-04035 1 Compression Spring, 1.28 x 3.125
22  735-04082 1 Foot Pad
23  736-0148 1 /P External Tooth Washer, 3/8
24 757-04041 1 Seat
25  783-1489C 1 Seat Mount Bracket
731-1999 1 Choke Plug Not Shown

WWW.mymowerparts.com



Page 41 of 56

[aa]
-—

.y Ave@e@\\

\\,@ e S e <& Av & A* Q\\ \1\

/
Y/

\@é,@ vo;v@e@\
e bormtes
Nebe fo/ / )

Ow--- HA

/ / ) . /
\V/w o \\r /L» \ /, 7~ A

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Operators Platform 2009

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 42 of 56
Operators Platform 2009

Ref#  Part Number Qty S/P/F  Description
1 603-04564-4021 1 Console Mount Bracket
2 603-04663-4021 1 Seat Frame
3  735-04082 1 Foot Pad
4 703-05373B-4021 1 Foot Rest
5 736-0148 1 /P Lock Washer, 3/8
6 703-06451-4021 1 Console Mount Bracket
7  703-06623-0637 1 /P Fuel Tank Support Bracket
8 710-04484 1 Hex Washer Screw, 5/16-18 x .750
9 757-04098 1 High-Back Seat
10 710-0604A 1 /P Hex Washer Screw, 5/16-18 x .825
11  710-0778 1 /P Hex Washer Screw, 1/4-20 x 1.500
12 710-0895 1 Hex Washer Screw, 1/4-15 x .750
13  710-3008 1 /P Hex Screw, 5/16-18 x .75
14  912-0298 1 /P Jam Nut, 1/4-20
15 712-04063 1 /P Flange Lock Nut, 5/16-18
16 712-04092 1 U-Type Nut, 1/4-20
17  726-3046 1 /P Ratchet Clip, .250
18 731-06233 1 RH Console
19 731-06263 1 S LH Console

WWW.mymowerparts.com



Page 43 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Quick Reference

A-...
!
Al

___ “ /
;______.______ﬁ
ARRRRRIINNY

T

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Quick Reference

Page 44 of 56

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-20-083-03-S 1 S  Pre Filter
KH-20-083-02-S 1 S  AirFilter
KH-52-050-02-S 1 /P Oil Filter
KH-25-050-22-S 1 S  Fuel Filter
KH-20-584-03-S 1 /P Ignition Module
KH-41-403-10-S 1 /P Voltage Regulator
KH-24-393-16 1 /P Fuel Pump
KH-20-853-33-S 1 /P Carb Kit
N/A 1 Carburetor Solenoid
954-04043A 1 /P Drive Belt (Trans)
954-04137 1 S P.T.O./Deck Belt
942-0616A 1 /P Blades
712-0417A 1 /P Blade Nut
918-0624 1 S  Spindle Assy. w/Pulley
N/A 1 Deck Wheels (Front)
734-04155 1 Deck Wheels (Back)
921-04041 1 /P Water Nozzle Adapter
753-05969 1 Fuel Cap
725-04439 1 Solenoid
925-2054A 1 /P Ignition Keys
925-04228 1 /P Ignition Switch Module
725-04363 1 Brake Switch
925-04165 1 /P Neutral Switch
925-3166 1 /P Reverse Switch
925-04174 1 /P P.T.O. Switch
917-04376A 1 /P P.T.O. Clutch
190-116-000 1 Mulch Plug Attachment
19A-115-100 1 Rear Bumper Attachment
KH-25-357-05-S 1 S  Engine OIil accessory
490-900-0041 1 Deck Leveling Guage accessory
737-3121 1 /P Drive System Fluid Plus - Gallon accessory

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

Rear Drive & Wheels

[ et

- )

Y et gy

.,
S n

e
2D N
//u

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Rear Drive & Wheels

Page 46 of 56

Ref#  Part Number Qty S/P/F  Description

1 618-04317 1 S  Wheel Hub, 7/16-14 x 1.6
2 618-04431A 1 S Transmission Assembly, LH
3 618-04432A 1 S  Transmission Assembly, RH
4  634-04293 1 Wheel Assembly, 18 x 8.5 x 8 - Beige
4  634-04294 1 Wheel Assembly, 18 x 8.5 x 8 - Gray
4  734-04246 1 Tire, 18 x 8.5 x 8 Not shown
4 603-04173 1 Rim Assembly Not shown
4  734-0255 1 S  Valve Assembly Not shown
5 710-0176 1 /P Hex Cap Screw, 5/16-18 x 2.75
6  710-0395 1 /P Hex Cap Screw, 5/16-18 x 2.25
7  710-3119 1 /P Hex Cap Screw, 3/8 -16 x .75
8 712-04063 1 /P Hex Flange Nut, 5/16-18
9 712-0459 1 /P Hex Flange Nut, 7/16-20

10  712-3050 1 /P Lug Nut, 7/16-14

11  714-0507 1 S  Cotter Pin, 3/32 x .75

12 736-0227 1 S Flat Washer, .39x 1.5.134

13  738-04192 1 Rod, .405 x 14.0

14 747-04217C 1 S Bypass Rod

15  750-04561 1 Tube, .45 x .69 x 10.2

16  754-04043A 1 S Type A Sec V-Belt, 57.7

WWW.mymowerparts.com



Page 47 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Seat Adjustment 2008 & Before

~] JRR——

R/
A )
=g

7,

, WWW%HH@@

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Seat Adjustment 2008 & Before

Page 48 of 56

Ref#  Part Number Qty S/P/F  Description
1 710-1268 1 /P Hex Screw, #10-16 x .375
2 712-04063 1 /P Hex Insert Flange Lock Nut, 5/16-18
3 712-04064 1 /P Hex Insert Flange Lock Nut,1/4-20
4  720-0309A 1 /P Seat Adjustment Grip
5 726-0201 1 Speed Nut, .3125
6  731-04074 1 Seat Adjustment Spacer
7 732-0499 1 Compression Spring, .41 x 1.5
8 732-1184 1 /P Extension Spring, .84 Dia. x 4.6
9 736-0204 1 /P Flat Washer, .344 x .62 x .033
10 736-3019 1 Flat Washer, .531 x 1.062 x .134
11  738-0137A 1 S  Shoulder Screw, .34 x .285 x 1/4-20
12 738-0296 1 S  Shoulder Screw, .437 x .268 x 5/16-18
13  738-0966A 1 /P Shoulder Screw, .5 x .925 x 3/8 -16
14  783-0209D 1 /P Seat Lift Bracket
15 783-0611 1 Seat Adjustment Stop
16  783-0738D 1 /P Seat Pivot Bracket
17  783-0739A 1 S  Seat Adjustment Lever
18  783-0753 1 Seat Adjustment Index Bracket
19 736-0242 1 /P Belleville Washer, .34 x .872 x .06

WWW.mymowerparts.com



Page 49 of 56

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)

Seat Adjustment 2009

==

,

-
- e
e

o

\

-
—
—

—,

N\

o

.n.xu.

W)

/”(\

g

tlll
.

- -

! —
- \l\l--\\l -
I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009) Page 50 of 56
Seat Adjustment 2009
Ref#  Part Number Qty S/P/F  Description
1 703-06941-4021 1 Seat Bracket
2  710-04482 1 Hex Flange Bolt, 3/8-16 x .875
3 710-04484 1 Hex Washer Screw, 5/16-18 x .750
4  712-04063 1 /P Flange Lock Nut, 5/16-18
5 732-04035 1 Compression Spring
6  732-04563 1 Compression Spring
7  736-0258 1 /P Flat Washer, .385 x 1.0 x .135
8  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
9  783-06049-4021 1 Seat Mount Bracket
10  783-06050 1 Seat Adjustment Lever

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 56

RZT42 Kohler 17AE2ACG (2008 - 2009)

LH

ission

Transm

Rae ¢ )

NN

(2}
/ W,
\
l 4,
5
y ) Jm
C o
M~ &'oN
\
¢ mmwm
< /@@N\
/ o) ™
v\\\\\\, (o]
5
/ &
L L) [ap]
o)
. - \ _ )]
_9 \ _ul
\ \

4 IRV,

mmv ) CIE == () @@

A Ly =

- \\

) /
o ,/1..\

A,

NI R

/m

]
©w

WWW.mymowerpal

=

Aa-
4‘ LO
/
™M
g
v
e
/ ~0
% \ o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Transmission LH

Page 52 of 56

Ref#  Part Number Qty S/P/F  Description
1 HG-70862L 1 /P Housing Assembly, Main LH .
2 HG-70863L 1 /P Side Assembly, LH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping,1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push ...
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51842 1 Arm, Control LH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5x 1.0 x .032 ..
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868L 1 Kit, Expansion Plate, LH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71529 1 Kit, Center Section-Filter LH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Transmission LH

Page 53 of 56

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 N/A 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 N/A 1 Pulley, 4.5 furnish HG-71351

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S  Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63 HG-51833 1 S  Spring, Extension

64 HG-71094 1 Kit, Return AssemblyLH

65 HG-51946 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04431
Transmissions w/ 751-10474 Breather Hose

68 751-10474 1 Hose Assembly Breather-Used Only with
618-04431 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 56

ission RH

RZT42 Kohler 17AE2ACG (2008 - 2009)

Transm

<P

o

A
7 e

/

fs.com

WWW.mymowerpar




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Transmission RH

Page 55 of 56

Ref#  Part Number Qty S/P/F  Description
1 HG-70862R 1 /P Housing Assembly, Main RH
2 HG-70863R 1 /P Side Assembly, RH
3 HG-51448 1 Plate, Bypass
4  HG-70723 1 /P Pump Block Assembly
5 HG-52527 1 Spacer, .32 x 1.005
6 HG-70331 1 /P Motor Block Assembly
7  HG-9005110-5600 1 /P Plug, SAE #6
8 HG-9004800-2506 2 /P Pin, Stainless
9 HG-51190 16 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
10 HG-44761 1 S  Seal, Brake
11  HG-50016 3 Bolt, Hex Flange, 3/8-24 x 2.5
12 HG-51626 1 Seal, Lip, .375 x .75 x .25
13 HG-51628 2 /P Ring, Retaining, .375 EXxt.
14  HG-51625 1 Rod, Bypass
15 HG-51627 1 Ring, Retaining, .75 Int.
16 HG-51910 1 Arm, Bypass
17 HG-51630 1 /P Ring, Retaining, .375 Push ...
18 HG-51048 1 /P Swashplate, Trunnion
19 HG-51140 1 /P Seal, Lip, 18 x 32 x 7
20 HG-51841 1 /P Arm, Control RH
21  HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
22 HG-51812 1 /P Screw, 5/16-24 x 1.0
23  HG-2003014 1 /P Spring, Compression
24  HG-2003017 1 /P Washer, .591 x .787 x .04
25 HG-51062 1 /P Shaft, Input
26 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
27  HG-2000022 1 /P Ring, Wire Retaining, .561
28 HG-50951 1 /P Spacer
29 HG-51161 1 /P Seal, Lip, 17 x40 x 7
30 HG-50329 2 /P Ring, Retaining
31 HG-50551 2 S  Bearing, Thrust, 30 x 52 x 13
32 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
33 HG-44145 1 Ring, Retaining
34 HG-51130 1 Gear, Pinion, 13T
35 HG-51632 1 Shaft, Motor
36 HG-51069 1 Washer, .71 x1.16 x .04
37 HG-50132 2 /P Washer, HT, .5x 1.0 x .032 ..
38 HG-51129 1 Gear, 10T/48T
39 HG-51043 1 /P Gear, Jackshaft, 10T
40 HG-51083 1 Pin, Jackshaft
41  HG-52531 1 Ring, Spiral Retaining
42  HG-52541 1 Gear, Bull, 52T
43  HG-52532 1 Washer, 1.018 x 1.571 x .105
44 HG-52542 1 Bearing, Sleeve
45  HG-52545 1 Shaft, Axle, 1.0 x 11.7
46  HG-51517 1 /P Bushing, Axle
47  HG-51518 1 /P Seal, Lip, 1.0 x 1.57 x .25
48 HG-70868R 1 Kit, Expansion Plate, RH
49  HG-71351 1 S Kit, Fan-Pulley
50 HG-71356 1 /P Kit, Brake Arm
51 HG-71530 1 Kit, Center Section-Filter RH
52 HG-71006 1 Kit, Bypass Arm
53 HG-71497

www.myimowerfsarts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT42 Kohler 17AE2ACG (2008 - 2009)
Transmission RH

Page 56 of 56

Ref#  Part Number Qty S/P/F  Description

54 HG-51635 1 /P Disc, Brake Cog

55 1 Hub, Pulley furnish HG-71351

56 HG-52365 1 S Fan, 7" 10 Blade

57 1 Pulley, 4.5

58 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

59 HG-51523 3 Washer, OD Slotted

60 HG-71510 1 /P Kit, Breather

61 HG-51616 1 S  Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, 1.5 x .34 x .062

63 HG-51833 1 S  Spring, Extension

64 HG-71095 1 Kit, Return Assembly RH

65 HG-51945 1 Arm, Neutral RH

66 HG-52432 1 Assemble, Return, Bi-Direct.

67 HG-71393 1 /P Fitting, w/Cap Used only on 618-04432
Transmissions w/ 751-10474 Breather Hose

68 751-10474 1 Hose Assembly Breather-Used Only with
618-04432 Transmissions Before Mfg. Date
A267

HG-70853 1 /P Kit, Seal not shown
HG-50928 1 /P Sealant Tube, 10.3 0z not shown

WWW.mymowerparts.com



